ART I8—Y

SPARE PARTS

% FOR JAPANESE MARKET ONLY.

=YY%
Part Names

AR (F—No.& A%
Quantity

K 7E i
(HiiR)

A E S WA (F—No.& AH)

Quantity

* 7E A
(HiiR)

Part Names

Y= RRFY Y7 (5x8x2.5x) 4 A

N7=T7VT7FEFvv 7 (4pcs)

BRG002| ghjelq Bearing(5x8x2.5) 4pcs x4 1000 1708 | Golor Antenna (Black/4pcs) 500
Y=L RRF V7 (6x12x4%) 2 A . 540 756 Y —XE—5- 620 Y7
BRGO0| Shield Bearing(6x12x4) 2pcs | 69X 2 1000 | 3 |70701B| 540 Giass G-Series Motor G20 Single| 8 X 1 1800
Y=L RRTY V7 (12418xdx) 2 \(96592) Syncro KR-331 &St (B m)
BRG008 Shield Bearing(12x18x4) 2pcs x2 1800 82135 Syncro KR-331 Receiver X1 5000
XA y—ty K (FYEYAT—) KS-202W BEKT —7R :
EZ001 Main Chassis Set (SAND MASTER) @ x1 1600 82238W KS-202W Waterproof Servo X1 4000
Y27 —LH Y RYZT—) ORIONWP 75 YL AT —5 —F8 ESC 45A
EZ003| g spension Arm (SAND MASTER) | @ 2 400 | 182243 | ORION WP BRUSH ESC 45A | 10X 1 4000
O\ TFr )78y FFYRYAG- A Y RER(M2.6x4/1
EZ006 ?ronfﬁub%iﬁiér’sztiééﬁé MSXT//ER; W@ x 1 1500 | |1-502604 Bir;rd/S(|:\rew(l\/(I2.6xg;(1 O/pc%))\) x 10 200
JYNTEv U7y MY RYRT-) N1 Y REZ(M3x10/10 A)
EZ007 | Rear Hub Carrier Set (SAND MASTER) X1 1500 | |1-803010| Bing Screw(M3x10/10pcs) x10 200
§ I~y k(F&R/ Y Y A5 —) TP /X1 Y REZ (M3x10/10 A)
EZ008B| grock Set (F&R / SAND MASTER) | @ @ x 2 @x 4 1000 | [1-S03010TP| Tp Bing Screw(M3x10/10pcs)| €8% 10 200
FI7EY Assy(FY RY 25 —) TP /XA~ REZ(M3x15/10 A)
EZ009 | pierential Gear Assembly (SAND MASTER) | @ X 1 1000 | [tS0015TP) 1p Bing Screw(Max15/10pes)| &% 10 200
hovy—£vty NHYRYZS-) TS EX(M3x8/10 A)
EZ010B| oy ier Gear Set (SAND MASTER) | @ @x 1 @ x 4 1600 | |1-833008| Fi5t Head Screw(M3x8/10pcs)| & X 10 200
ANR=FVOQIT/ Y RIYRAT—) TPHZEX(M3x10/10 A)
EZO11 | Spur Gear (917 / SAND MASTER) | @)X 1 @ x 2 300 | [18330107P| Tp Fiat Head Screw(M3x10/10pcs)| € X 10 200
AF7UVTI50I HYRIZAG=) | @ @ @) @ x 1 EU>7(E40/T0 A)
EZ012B| Steering Crank (SAND MASTER) | @) x 6 800 | |1-E040| E_Ring(E4.0/10pcs) x 10 150
VY ay)AT7—(FYRYZXY-) Fv h(M3x3.3)F7rO> (B A)
EZ013 | Roar Shook Stay (SAND MASTER) | @ X 1 @3 400 | [1-N3OS3N| Nyt(M3x3.3)Nylon(5pcs) x5 200
JAVEY 3y ATV RYRG-) v k(M4x45) 75> (10 A)
EZ014/ £ront Shock Stay (SAND MASTER) | 89X 1 @x 3 400 | | 1N4OASF| Nyt(Mdxa.5)Flanged(10pcs) | &% 10 200
RY—ty N(HFYRYZT—) | @6 @x1 IR PN
YrIhEYNHYRYZY—) N
6 4 ote that some parts are not sold as spare parts!
EZ016| Shaft Set ﬁ\s_?NE(yAETEg) ) x6 @@x 400 Einige Teile sind nicht einzeln erhaeltlich!.
7yNR=0yREy Y RYRG— Attention ! Certaines piéces ne sont pas vendues au détail.
EZ017 Upper Rod Set (SAND MASTER) @ @x2 300 Algunas piezas no se venden por separado.
RIA4TVvTRNHYRIZT—)
EZ018| prive Shaft (SAND MASTER) | @)% 2 600
EZ022| E=A > %1 (27T)
-27 | Pinion Gear (27T) @x1 250
EZ023| 54 T&iA =ty R (R4 F  AKKE) | o
W | TireMheel Rim Set (White : AXXE)| & 2 1700
E2024| D=1~y £ 7597 | AXE [ @@ DDRB® | 0,
BK | Roll Cage Set (Black / AXXE) | @ (@ @ x 1 @ x 2
3X10mm TP HZEX X2
3x10mm TP F/H Screw
3x10mm TP EX 8
3x10mm TP Screw X
G | Outer Panel Set (Gray : AXXE) X 1
3x10mm TP EX 2
3x10mm TP Screw
EZ025| K7« £ N (€Y J : AXXE) 1800
P | Outer Panel Set (Pink : AXXE) x 1
3x10mm TP EX X2
3x10mm TP Screw
EZ025| K7« v k(7 —> : AXXE) 1800
GR | Outer Panel Set (Green : AXXE) x 1
3x10mm TP EX X2

3x10mm TP Screw

24




17:/ E yl \0_'“/ OPTIONAL PARTS % FOR JAPANESE MARKET ONLY.

EN

Part Names Description

JX—V 4% |

T7#7 74 My MLEDR / HY RYZ9—H

K 7E i
(HiiR)

=Y %
Part Names
540 75X GY)=AE=9—=C2T YY)

AFS
Description

K E i
(HiiR)

Silicone OIL #600 (40cc)

)
EZWOOT| Foq Light Set (LED included / SAND MASTER) 2000 70702 | 540 Class G-Series Motor G27 Single 1600
EZWO003| 7L ImA=LAN=(Th— [ 4\ [ H Y RI 2T —F) HGY 31>k UR
BL | Aluminum Wheel Cover (Blue / 4pcs / SAND MASTER) 1500 | | 96508 | HG Joint Grease 800
EZWO003| 734 =AN=(T=R J4 N [V RYRG-F) 1500 97008 | \—R 7Y+ Z hOv K (3x50mm/2pcs) 1000
GL | Aluminum Wheel Cover (Gold / 4pcs / SAND MASTER) -50H | Hard Adjust Rod (3x50mm/2pcs)
EZW003| 7S RA—ILAN=(Ly K /4 N [ Y KEIR5—F) 1500 UM112| 48mm R—ILT> R oy TR 300
R Aluminum Wheel Cover (Red / 4pcs / SAND MASTER) 4.8mm Ball End Cap Use Together
PBRAA LY 397y M=38/#VRYRS—/ 70 ) 4.8mm R—JLR % v R (S/4pcs)
EZW004/ pgg 0l Shock Set (L=38 / SAND MASTER / Front) 2800 | |UM129| 4 gmm Ball Stud (S/4pcs) 400
HRT ALY 3y sty ML=38 [EZY =R/ UT) 97008 | /\—R 7Y+ Z hOwv R (3x40mm/2pcs)
EZWO05| LRT Oil Shock Set (L=38 / EZ Series / Rear) 2800 -40H | Hard Adjust Rod (3x40mm/2pcs) 1000
TVIE=5-E=NVI(GTNI=1 21779 [ELY)-3) 4.8mmiR—JLTY R vy hTfER
EZWOT1| Ajyminum Motor Heat Sink (Double Fans / EZ Series) 1600 UM112| 4 8mm Ball End Cap Use Together 300
AANFTVR=DY =Y 3%y MNEZ Y =X) 4.8mm R—JLRA% v K (S/4pcs)
EZW012 Oil Shock Conversion Kit (EZ Series) 1000 UM129 4.8mm Ball Stud (S/4pcs) 400
SPRF 7YY=k —(EZ ") —-ZR) Ey IRy 3y ) RTVYT(S/ VT YT [2pcs)
EZW013 SP Steering Servo Holder (for EZ Series) 1000 XGS001 Big Bore Shock Spring (S/Pink/Soft/2pcs) 1200
7270V NIV R=27—(EZ > —ZH) EyIR7Ya99ATYVT (S RTA N | 374 T LY T f2pc5)
EZWO14| Ajyminum Front Shock Stay (for EZ Series) 2000 XGS002 Big Bore Shock Spring (S/White/Medium Soft/2pcs) 1200
FIIUYEYN—2A7—(EZ YY) —XA) EyIR7y 3y A7Y Y7 (8) TR [ 374 Tk f2pcs) | EBHES > )8—
EZWOTS| Alyminum Rear Shock Stay (for EZ Series) 2000 XGS003 Big Bore Shock Spring (S/Gold/Medium/2pcs) \6V5303GM§% 1200
EZWO016| 7L SAA—I\T (2pes [EZ Y )=ZR [ 7 7% K 25) EvIR7Y39IA70v7 (8] Ly K | 3747 hI-F f2pcs)| Only for a
-25 | Aluminum Wheel Hub (2pcs / EZ Series / 2.5mm offset) 1000 XGS004 Big Bore Shock Spring (S/Red/Medium Hard/2pcs) \S/:I%%%%'glslamper 1200
EZW017 WA —JLLED 54 N(dpcs [ EZ V) =ZB [ TIL-) 2000 XGS005 Ey 7Py avy27Y 7S/ 4I0~ ] \=K [2pcs) 1200
Wheel LED Light (4pcs / EZ Series / Blue) Big Bore Shock Spring (S/Yellow/Hard/2pcs)
70> MY )8—t b (EP FAZER KOBRA) CyIR7YavIRTI VTS AL VY | A== I\=R [2pcs)
FA207| Front Shock Set (EP FAZER KOBRA) 1000 XGS006 Big Bore Shock Spring (S/Orange/Super Hard/2pcs) 1200
YIFA 78y MiA =\ (2pcs/RRR Evo/SR/SII) EvIRTYav )27V T EYT [V T [2pcs)
VZW226 | 1yl Offset Wheel Hub (2pc/RRR EV/SR/S Il 2000 | |XGS0M| gjg'Bore Shock Spring (L/Pink/Soft/2pcs) 1200
W5181| X 7Y > (S/ 2 )LIN— /#70) 300 XGS012 EyIRTY3yIRT )T RIAN 3747 YT [2pcs) 1200
-09 | Spring (S/Silver/#70) Big Bore Shock Spring (L/White/Medium Soft/2pcs)
W5181| X 7Y VT (S/ AL >3 /#5b) FA207W5196V | ¢ XGS013 EyIR7Y3y927Y V7L I-IWK 3747k f2p05) | W5304GMEFS 1200
-55 | Spring (S/Orange/#55) ?ﬁ? ; Big Bore Shock Spring (L/Gold/Medium/2pcs) \C/)any forG ?\/I
W5181| 27U Y7 (S/ AL >3« TO— /#60) | Only fora EyIR7Yay a7 T LR [374TRI-F [2pcs) | WE304
-60 | Spring (S/Orange Yellow/#60) FA207,W5196V | 550 XGS014 Big Bore Shock Spring (L/Red/Medium Hard/2pcs) 1200
W5181| A 7Y V7 (S/ 4 TO— /#65) 550 XGS015 o7y 3vIa7) 7 (LA T0-/\=R [2pcs) 1200
-65 | Spring (S/Yellow/#65) Big Bore Shock Spring (L/Yellow/Hard/2pcs)
W5181| A7 U7 (S/ Z4 ~JU—> [#75) 550 XGS016 EyIRTY3yIRT VI ALY | A=1=1\=K [2pcs) 1200
-75 | Spring (S/Light Green/#75) Big Bore Shock Spring (L/Orange/S-Hard/2pcs)
W5196| ARy hI=MNY T Fr v TALYRY 39712y 7 (3B) 4300 SIL0300 1) a7 )L #300(40cc) 600
\Y Velvet Coating Triple Cap Thread Shock Set (38) Silicone OIL #300 (40cc)
W5201| 78 M4 —)L(4WD/2.2 1 ¥ F | B /2pcs) 400 SIL0350 1) YA A )L #350(40cc) 600
W | Front Wheel (4WD/2.2-inch/White/2pcs) Silicone OIL #350 (40cc)
W5303| WC M) 7hFry ALy REYIRTYay 72y M30) | 70> kA 5300 SiLodoo| Z Y A AL #400(40cc) FA207 /W5196V | o0
GM | WC Triple Cap Thread Big Bore Shock Set (30) | For Front Silicone OIL #400 (40cc) e
W5304| WC N TIFryTALyREYTR7Y 39721 (38)| UV ER 5500 SiLoaso| 2 Y A~ A A JL #450(40cc) When using 600
GM | VWVC Triple Cap Thread Big Bore Shock Set (38) | For Rear Silicone OIL #450 (40cc) FA207 / W5196V
W6065| £ =7 > ¥+ (29T-48P) 1) a7 )L #500(40cc)
-29 | Pinion Gear (29T-48P) 400 | |SILOS00| jjicone OIL #500 (40cc) 600
W6065| £ =7 > F 1 (31T-48P) 1) YA )L #550(40cc)
-31 | Pinion Gear (31T-48P) 400 | |SILOSS0| Sjjicone OIL #550 (40cc) 600
Ny ~
SiLosoo| 2 VAV AL #600(40cc) 600

25




	P001 AXXE rs KT-231Pout
	P001 AXXE rs KT-231Pout

	P002 AXXE rs KT-231P_out
	P003 AXXE rs KT-231P_out
	P004 AXXE rs KT-231P_out
	P005 AXXE rs KT-231P_out
	P006 AXXE rs KT-231P_out
	P007 AXXE re KT-231P_out
	P008 AXXE rs KT-231P_out
	P009 AXXE rs KT-231P_out
	P010 AXXE rs KT-231P_out
	P011 AXXE rs KT-231P_out
	P012 AXXE rs KT-231P_out
	P013 AXXE rs KT-231P_out
	P014 AXXE rs KT-231P_out
	P015 AXXE rs KT-231P_out
	P016 AXXE rs KT-231P_out
	P017 AXXE rs KT-231P_out
	P018-019 AXXE rs KT-231P EX_out
	P020 AXXE rs KT-231P EX_out
	P021 AXXE rs KT-231P EX_out
	P022 AXXE rs KT-231P EX_out
	P023 AXXE rs KT-231P EX_out
	P024 AXXE rs KT-231P SP_out
	P025 AXXE rs KT-231P OP_out
	P026 AXXE rs KT-231P_out
	P027 AXXE rs KT-231P_out
	P028 AXXE rs KT-231P_out
	P029 AXXE rs KT-231P_out
	P030 kounyuu_out
	P031 FAX_out
	P032 AXXE rs KT-231P_out



